SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG2D2006B

LTE Band 7

Middle Channel / 5SMHz / 256QAM

Middle Channel / 10MHz / 256QAM

J

J

[= [ml
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Ref Level 30.00 cbm  Offset 12,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,60 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 10.85 dBm) ™M1[1] 12.09 dBm)
2.59966100 GHz 167360 GHZ,
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-6 dBm -60 dBm
CF 2.535 GHz 1001 pts Span 10.0 MHz GCF 2.535 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.533661 GHz 10.85 dam nd8 down 4.925 MHz ML 2.535738 GHz 12.89 dam nd8 down 9.87 WHz
T1 1 2,532552 GHz -14,93 dbm nd8 26.00 dB T1 L 2,530165 GHz -12.84 dam nd8 26,00 d8
T2 1 2.537478 GHz -15.24 dam qQ factor 514.4 T2 1 2.540035 GHz -12.92 dam qQ factor 257.0
J o ) (]

Middle Channel / 15MHz / 256QAM

Middle Channel / 20MHz / 256QAM
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ctrum pectrum i
Ref Level 30.00 cbm  Offset 12,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,60 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
MI[1] 9.75 dBm)| MI[1] 7.92 dbm
2.5 10 GHz 2.5300450 GHZ]
= nd 26.00 dB @ nd 26.00 dB
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CF 2.535 GHz 1001 pts Span 40,0 MHz GCF 2.535 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.533591 GHz 9.75 dam nd8 down 14.525 MHz ML 2,530045 GHz 7.92 dam nd8 down 19,5 MHz
T1 1 2,527777 GHz -16.23 dbm nd8 26.00 dB T1 L 2,52529 GHz -18.14 dam nd8 26,00 d8
T2 1 2542403 GHz -16.30 dBm Q factor 173.2 T2 1 2.54479 GHz -17.95 dém Q factor 129.7
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Report No. : FG2D2006B

Occupied Bandwidth

Mode

LTE Band 7 : 99%O0BW(MHz)
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Mod. QPSK 16QAM
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16QAM

QPSK 16QAM QPSK 16QAM

Middle CH 4.51
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LTE Band 7 : 99%OBW(MHz)
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Mod. 64QAM 256QAM
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64QAM 256QAM 64QAM 256QAM

Middle CH 4.51

4.50

9.07

9

.07 13.46
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LTE Band 7

Middle Channel / 5MHz / QPSK

Middle Channel / 5SMHz / 16QAM

Spectrum v v
Ref Level 30.00 dém  Offset 1260 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 12.60 db & RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
@ 1Pk Max @ 1Pk Max
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Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function Function Result | Type | Ref | Tre | X-value | ¥-value | __Function Function Result |
ML 1 2,535979 GHz 14.21 dBm ML 1 2.535599 GHz 14.69 dBm
T1 1 2,5327423 GHz 8.58 dBm oce Bw 4.505494505 MHz T1 1 2 9.31 dém oce Bw 4.505494505 MHZ
T2 1 25372478 GHz 10.10 dBm T2 1 9.60 dBm
GHININRD we

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

e b
Ref Level 30.00 cbm  Offset 12,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,60 db e RBW 300 kHz
o att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @10k Max
LY LY 14.14 aBm
20 a8 . 20 e 2.5372760 GHz]
_ % occ 9.070929071 MHZ
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CF 2.535 GHz 1001 pts Span 20.0 MHz GCF 2.535 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML 1 2.531743 GHz 15.67 dsm ML 1 2.537278 GHz 14,14 dBm
T1 1 2,5304845 GHz 9.57 dBm Oce Bw 9.050943051 MHz T1 1 2.5304448 GHz 8.30 cBm Oce Bw 9.070929071 MHz
T2 1 2,5395355 GHz 9.50 dam T2 1 2.5395155 GHz 7.98 darm
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LTE Band 7

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

rum = trum i
Ref L 30.00 dBm  Offset 12,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,60 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
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CF 2.535 GHz 1001 pts Span 40,0 MHz GCF 2.535 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.533322 GHz 13.77 dam ML 2.532303 GHz 11.70 dam
T1 1 2,5262567 GHz 9.55 dBm Oce Bw 13.486513487 MHz T1 L 2,5282867 GHz 7.71 dBm Oce Bw 13.488513467 MHz
T2 1 2.5417433 GHz 7.28 dam T2 1 2.5417732 GHz 5.81 dam
8 JL J JL J v
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG2D2006B

LTE Band 7

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM
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Ref Level 30.00 cbm  Offset 12,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,60 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
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CF 2.535 GHz 1001 pts Span 40.0 MHz GCF 2.535 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.531244 GHz 12.31 dam ML 2.533282 GHz 11.37 dam
T1 1 2,526009 GHz 9.34 dBm Oce Bw 17.902087302 MHz T1 L 2,526009 GHz 7.11 dBm Oce Bw 17.942057942 MHZ
T2 1 2.5439111 GHz 7.75 dam T2 1 2.543951 GHz 7.03 darm
L I 4 [S JL 4 -

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

ctrum t"é’ rectrum =
Ref Level 30.00 cbm  Offset 12,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,60 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
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CF 2.535 GHz 1001 pts Span 10.0 MHz GCF 2.535 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.539291 GHz 12.83 dam ML 2532562 GHz 13.30 dam
T1 1 2,5327622 GHz 7.08 dam Oce Bw 4.505494505 MHz T1 L 2,5304645 GHz 7.13 dbm Oce Bw 9.070929071 MHz
T2 1 2,5372677 GHz 6.87 dam T2 1 2.5395355 GHz 7.81 dam
L I 4 - [S JL 4 -
Spectrum vectrum
Ref Level 30.00 cbm  Offset 12,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,60 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1 1034 dBm)
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.533501 GHz 11.30 dam ML 2.526068 GHz 10.34 dam
T1 1 25262667 GHz 7.05 dam Oce Bw 13.456543457 MHz T1 L 2,526009 GHz .94 dBm Oce Bw 17.942057942 MHZ
T2 1 2.5417433 GHz 6.55 dam T2 1 2.543951 GHz 4.87 dbm
L I 4 [S JL 4 -
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SPORTON LAB.
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Report No. : FG2D2006B

LTE Band 7

Middle Channel / 5SMHz / 256 QAM

Middle Channel / 10MHz / 256QAM

ctrum i i
Ref Level 30.00 cbm  Offset 12,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,60 db e RBW 300 kHz
o Att a0de SWT 19ps @ VBW 300 kHz  Mode Auta FFT o Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.533871 GHz 10.81 dsm ML 2.538876 GHz 11.92 dam
T1 1 2,5327522 GHz 6.46 dBm Oce Bw 4,495504496 MHz T1 L 2,5304645 GHz 5.53 dm Oce Bw 9.070929071 MHz
T2 1 2,5372478 GHz 5,44 dam T2 1 2.5395355 GHz 5.54 dam
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Middle Channel / 15MHz / 256QAM

Middle Channel / 20MHz / 256QAM
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Ref Level 30.00 cbm  Offset 12,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,60 db e RBW 300 kHz
o Att 30dE SWT  126us @ VBW 1MHz  Mode Auto FFT o Att 30de SWT  18.8ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1 G aBm) 02 dBm
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.537123 GHz 9.51 dam ML L 2530365 GHz 8.02 dam
T1 1 25262268 GHz 4,38 dBm Oce Bw 13.486513487 MHz T1 L 2,526009 GHz 5.57 dm Occ Bw 17.9820179562 MHz
T2 1 2.5417133 GHz 5.21 dam T2 1 2.543991 GHz 3.93 dam
L ] J - ( JU J ) wo
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2D2006B

Conducted Band Edge

LTE Band 7 / 5MHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Spectrum mr||| Spectrum 7
Ref Level 30.00 dBm  Offset 12.60 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 12.60 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHEGHBEKARS_ PABS
20 dh’_{_lb-! BPURIOUS INE_ABS PABS 20 th‘.‘E SPURIOUS _LINE_ABS PA
10 dBm ﬂ 10 dBm - t
ode # [l 0 dem I \
-10 dem f \ -10 dem , |
SPURIGUS_LINE_ABS J \\ 20 dem H k I
-30 dBm J \ -30 dem: 7
_ ‘ J AN
40 dBm Tt - 40 dBm N
-50 d8m Mﬁm 0 ﬂaw“vj
-60 dBm -60 dem
start 2.475 GHz 10005 pts Stop 2.505 GHz | (| Start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  auimit | Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2,475 GHz 2494 GHz 1.000 MHz 2.49172 GH2 -38.06 dBm -13.06 d8 2,565 GHz 2.570 GHz 100.000 kHz 2.56971 GHz 20.13 dBm -9.87 dB
2.494 GHz 2.496 GHz 1.000 MHz 2.49565 GHz -38.49 dém -25.40 dB 2,570 GH= 2.571 GHz 100,000 kHz 2 57001 GHe ~16.87 dBm o087 de
2496 GHz 2,499 GHz 1.000 MHz 249898 GHz -27.90 dém -17.90 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57102 GHz -29.20 dém -19.20 d&
2.499 GHz 2.500 GHz 100.000 kHz 2.49933 GHz -18.37 dBm -8.37 d8 5 £75 GH= 3 576 GH= 1.000 M2 2.57516 GHz 43.03 dBm 30,03 dB
2.500 GHz 2.505 GHz 100.000 kHz 2.50034 GHz 20.29 dBm -0.71 dB 5.576 GHz 2.505 GHz 1.000 MHz 2.57810 GH2 ~43.70 dBm 1E.70 B
—
Y
Il i [ w
Date: 3 16:1B:13

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrur

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 12.60 dB Mode Auto Sweep

SGL Count 100/100

@1 AvgPwr

Ref Level 30,00 dém  Offset 12.60 de

Mode Auto Sweep

(@1 AvgPwr
Limit §heck PABS | SPURIGIE CLEK
20 dh’_{_lb-! BPURIOUS INE_ABS PABS 20 dhi_‘LllP SPURIO INE_ABS PAES
10 dBm 10 dBm
ode B dBm WI
-10 dam 10 dem ‘l
SPURIDUS_LINE_ABS M -20 dem: \ T
30 dg ; E 1
m " 30 dem .m
40 dBm it 40 dBm i
-50 d8m -50 dBm
-60 dBm -60 dem
Start 2.475 GHz 10005 pts Stop 2.505 GHz ||| start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  auimit | Rangelow | Rangeup | RBW | Frequency |  PowerAbs | |
2.475 GHz 2.494 GHz 1.000 MHz 2.49381 GHz -34.55 dBm -9.55 dB 2.565 GHz 2.570 GHz 100,000 kHz 2.56542 GHz .06 dbm
2.494 GHz 2.496 GHz 1.000 MHz 2.49577 GHz -28.81 dém -15.81 dB 2.570 GHz 2.571 GHz 100.000 kHz 2.57000 GHz 21.62 dBm
2,496 GHz 2.499 GHz 1.000 MHz 2.49889 GHz -20.54 d&m -10.54 dé 2.571 GHz 2.575 GHz 1.000 MHz 2.57115 GHz -21.29 dBm -11.29 d8
2.499 GHz 2.500 GHz 100.000 kHz 2.50000 GHz -21.43 dBm -11.43 dB 5 575 GH= 2,576 GHz 1,000 MHz 2.57533 GHz 35.01 dBm 22.01 dB
2.500 GHz 2.505 GHz 100.000 kHz 2.50360 GHz 6.21 dBm -23.79 d 5.576 CHz 2.595 GHz 1,000 MHz 2.57738 GHz ~36.00 dBm 1100 db
i Y
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ssanranas. FCC RADIO TEST REPORT Report No. : FG2D2006B

LTE Band 7 / 5SMHz / 16QAM

Lowest Band Edge / 1RB Highest Band Edge / 1 RB

Spectrur mr||| Spectrum 7
Ref Level 30.00 dBm  Offset 12.60 d& Mode Auto Sweep Ref Level 30.00 d8m  Offset 12.60 de Mode Auto Sweep
5GL Count 100/100 SGL Count 100,100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGHE GLNEKABS_ PARS
o0 HEFJH sPURIOUS ) INE_ABS PABS 20 th‘n‘P' SPURIOUS _LINE_ABS PASS
10 dBm ﬂ 10 dBm f l
0de \ 0 dBm ’
-10 dem l -10 dBm # }
SPURIOUS_LINE_ABS J \l 20 dém J \‘ [
-30 dBm \‘ -30 dem T -\
-40 dBm | t -40 dBm "M
RN \ A
50 dom S
-60 dem -60 dBm
Start 2.475 GHz 10005 pts Stop 2.505 GHz | |[| Start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2476 GHz £.454 GHz 1.000 MHz 249198 GHz -37.75 dBm -12.75 d8 2.565 GHz 2.570 GHz 100.000 kHz 2.56964 GHz 19.04 dBm -10.96 dB
2494 Gz 2.495 GHz 1.000 MHz 2:49549 GHz -33.00 dBm -20.00 d8 2.570 GHz 2.571 GHz 100,000 kHz 2.57001 GHz -17.23 dBm -7.23 d8
2.496 GHz 2:499 GHz 1.000 MHz 249890 GHz -30.01 dém -20.01 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57112 GHz -31.08 dem -21.08 d&
2.499 GHz 2.500 GHz 100,000 kHz 2.50000 GHz -15.88 dBm -5.88 dB 5 £75 GH= 2 576 GHe 1,000 MHz 267582 GHz 35 41 dBm 2241 de
2.500 GHz 2.505 GHz 100,000 kHz 2.50033 GHz 19.52 dBm -10.48 dB 5.576 GHz 5 585 GHz 1,000 Mz 5 57641 GHe —40.01 cbm 1501 ds
i Y

i (|

Date: 19.MAY.2023 16:19:28

Lowest Band Edge / Full RB Highest Band Edge / Full RB

] ] o
Spectrur Spectrum
Ref Level 30.00 dBm  Offset 12.60 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 12.60 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPuwr
Limit §heck PARS | SPURISHIE GHEEKARS PABS
o0 dblfie_§PURIOUS LINE ABS PABS 20 chipe_PURIolS LINE ABS PASS
10 dem 10 dém
0 de f | ISE‘B'“ 1
-10 dam J’ 10 dem ‘l
e e | B
SPURIGUS_LINE_ABS j 20 dem \k [
-30 dBm w -30 dBm
-40 dBm M -40 dBm i
e —
50 dBm 50 dem
-60 dBm 60 dBm
Start 2.475 GHz 10005 pts Stop 2.505 GHz | |['start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2476 GHz £:494 GHz 1.000 MHz 249375 GHz -36.13 dém -10.13 d8 2,565 GHz 2.570 GHz 100.000 kHz 256588 GHz 5.51 dBm -24.49 db
2494 Gz 2.495 GHz 1.000 MHz 249596 GHz -29.31 dBm -16.31 dB 2.570 GHz 2.571 GHz 100,000 kHz 2.57000 GHz -23.17 dBm -13.17 dB
2.496 GHz 2.499 GHz 1.000 MHz 2,49895 GHz -21.28 dém -11.28 dé 2,571 GHz 2.575 GHz 1,000 MHz 2.67113 GHz -22.14 dbm “12.14 dB
2,499 GHz 2.500 GHz 100,000 kHz 2,50000 GHz -22.30 dém -12.30 dB 5 £75 GH= 2 576 GHe 1,000 MHz 267521 GHz 3315 dBm 2015 de
2,500 GHz 2,508 GHz 100,000 kHz 2,50263 GHz 5,39 dem -24.61 dB 5.576 GHz 5 585 GHz 1,000 Mz 557612 GHe ~35.76 dbm ~10.75 db,
i T
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LTE Band 7 / 5SMHz / 64QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

Spectrur

oo Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 12.60 dB Mode Auto Sweep

Ref Level 30,00 dém  Offset 12.60 db

Mode Auto Sweep
SGL Count 100/100

@1 AvgPwr

[@1 avoPwr
Limit §heck PABS | SPURIGHEGLNEKARS_ PARS
o0 dh’_uu sPURIOUS ) INE_ABS PASS 20 th‘.‘P' SPURIOUS _LINE_ABS PASS
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ode ’J l 0 dBm '\
-10 dem [ i -10 dBm JI i
SPURIOUS_LINE_ABS J k 20 cém f l |
-30 dem -30 dem ¥
| [ \. J \
-40 dBm -40 dBm
I o § TR S
-50 dBm H[f-s0 cem
-60 dBm -60 dem
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2476 GHz £:494 GHz 1.000 MHz 2:49168 GHz =36,60 dém -11.60 dB 2.565 GHz 2.570 GHz 100.000 kHz 2.56566 GHz 18.37 dBm -11.63 dB
2.494 GHz 2.496 GHz 1.000 MHz 2,49511 GHz -42.50 dBm -29.50 db 2.570 GHz 2.571 GHz 100.000 kHz 2.57002 GHz -18.34 dBm -8.34 d8
2496 GHz 2.499 GHz 1.000 MHz 2.49900 GHz -35.18 dém -25.18 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57109 GHz -35.16 dBm -25.16 dB
2,459 GHz 2.500 GHz 100,000 kHz 2.50000 GHz -18.74 dBm -8.74 dB 5 £75 GH= 3 576 GH= 1.000 M2 2.57593 GHz 42,76 dBm 2076 dB
2.500 GHz 2.505 GHz 100,000 kHz 2.50033 GHz 18.42 dBm -11.58 dB .576 GHz 2.595 GHz 1,000 MHz 5.57018 GHz 41,17 dBm 1817 dB
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2,475 GHz £.454 GHz 1.000 tiHz 2:49394 GHz =36,40 dm -11.40 d8 2.565 GHz 2.570 GHz 100.000 kHz 2.56807 GHz 4.03 dBm -25.97 dB
2494 Gz 2.495 GHz 1.000 MHz 2.49578 GHz -32.15 dBm -19.15 d8 2.570 GHz 2.571 GHz 100,000 kHz 2.57001 GHz -25.30 dBm -15.30 dB
2.496 GHz 2.499 GHz 1.000 MHz 2.49841 GHz -25.04 dém -15.04 d& 2,571 GHz 2.575 GHz 1,000 MHz 2.67149 GHz -26.38 dbm ~16.38 db
2.499 GHz 2.500 GHz 100,000 kHz 2.49999 GHz -22.50 dBm -12.90 dB 5575 CH= 2 576 GHe 1,000 MHz 267501 GHz 35 84 dBm 2284 de
2.500 GHz 2.505 GHz 100,000 kHz 2.50307 GHz 4.16 dBm -25.84 dB > 576 GHz 5 585 GHz 1,000 Mz 5 57607 GHe ~38-10 cbm ~15.10°d8
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2.475 GHz 2.494 GHz 1.000 MHz 2.49345 GHz -42.97 dBm -17.97 d8 2,565 GHz 2.570 GHz 100.000 kHz 2.56967 GHz 15.27 dBm -14.73 db
2.494 GHz 2.496 GHz 1.000 MHz 2.49587 GHz -40.52 dém -27.62 d8 2.570 GHz 2.571 GHz 100.000 kHz 2.57001 GHz -20.84 dBm -10.84 dB
2,496 GHz 2.499 GHz 1.000 MHz 2,49899 GHz -38.51 dBm -2g.51 dé 2.571 GHz 2.575 GHz 1,000 MHz 2.57184 GHz -38.05 dBm -28.95 dB
2,459 GHz 2.500 GHz 100.000 kHz 2.49959 GHz -21.67 dBm -11.67 dB 2.575 GHz 2.576 GHz 1,000 MHz 257597 GHz Z42.00 dBm 30,00 db
2,500 GHz 2.505 GHz 100,000 kHz 2.50033 GHz 15.36 dBm -14.64 dB 5.576 GHz 5.595 GHz 1,000 MHz 5.57661 GHz 4764 dbm ~17.64 dB
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2476 GHz £:494 GHz 1,000 MHz 249399 GHz -39.45 dBm -14.45 dB 2.565 GHz 2.570 GHz 100.000 kHz 2.56953 GHz 2.10 dBm -27.90 dB
2.494 GHz 2.495 GHz 1.000 MHz 249502 GHz -35.40 dBm -22.40 dB 2.570 GHz 2.571 GHz 100,000 kHz 2.57001 GHz -26.27 dBm -16.27 dB
2496 GHz 2:499 GHz 1.000 MHz 249896 GHz -30.80 dém -20.80 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57194 GHz -31.76 dem -21.76 d&
2.499 GHz 2.500 GHz 100,000 kHz 2.49998 GHz -25.92 dBm -15.92 dB 5 £75 GH= 2 576 GHe 1,000 Mz 267501 GHz 3721 dBm 2421 de
2.500 GHz 2.505 GHz 100,000 kHz 2.50460 GHz 2.29 dBm -27.71 dB 5.576 GHz 5 585 GHz 1.000 MHz 5 57601 GHe 39.95 dBm ~1459°db
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2476 GHz £.490 GHz 1.000 MHz 249049 GHz =35,49 dbm -10.49 dB 2,560 GHz 2.570 GHz 100.000 kHz 2.56688 GHz 2.18 dBm -27.82 db
2.490 GHz 24596 GHz 1.000 MHz 2.49551 GHz ~26.80 dém -13.80 d& 2.570 GHz 2.571 GHz 200.000 kHz 2.57004 GHz -26.67 dBm -16.67 dB
2496 GHz 2,499 GHz 1.000 MHz 249881 GHz -23.84 dém -13.84 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57104 GHz -25.41 dBm -15.41 dB
2.499 GHz 2.500 GHz 200.000 kHz 2.49997 GHz -25.37 dBm -15.37 dB 5 £75 GH= 3 580 GH2 1.000 M2 2.57505 GHz 58,72 dBm Jic72d8
2.500 GHz 2.510 GHz 100.000 kHz 2.50112 GHz 2.34 dBm -27.66 dB 5.580 GHz 2.505 GH2 1.000 MHz 5 SR04 CH2 3673 dBm 11738
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2476 GHz £.490 GHz 1.000 MHz 2,49025 GHz =38,52 dbm -11.52 dB 2,560 GHz 2.570 GHz 100.000 kHz 2.56755 GHz 1.22 dém -28.78 db
2.480 GHz 2.495 GHz 1.000 MHz 249578 GHz -27.34 dBm -14.34 db 2.570 GHz 2.571 GHz 200.000 kHz 2.57000 GHz -27.55 dBm -17.55 dB
2,496 GHz 2.499 GHz 1.000 MHz 249860 GHz -23.13 dém -13.13 d& 2.571 GHz 2.575 GHz 1.000 MHz 2.57104 GHz -24.27 dBm -14.27 dB
2,499 GHz 2.500 GHz 200.000 kHz 2.49999 GHz -26.93 dém -16.93 dB 5 £75 GH= 3 580 GH2 1.000 M2 2.57516 GHz 53,29 dBm 16.20 db
2,500 GHz 2.510 GHz 100,000 kHz 2,50089 GHz 1.49 dBm -28.51 dB 5580 GHz 2.505 GHz 1.000 MHz 5 8012 GH2 3753 dim Z12.83 d
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2.475 GHz 2.490 GHz 1.000 MHz 249046 GHz -37.86 dBm -12.86 dB 2,560 GHz 2.570 GHz 100.000 kHz 2.56156 GHz 0.16 dBm -29.84 db
2.490 GHz 2.496 GHz 1.000 MHz 2.49596 GHz -30.09 dBm -17.09 d8 2.570 GHz 2.571 GHz 200.000 kHz 2.57005 GHz -28.32 dBm -19.32 dB
2.496 GHz 2.499 GHz 1.000 MHz 2,49832 GHz -27.26 dém -17.26 d& 2,571 GHz 2.575 GHz 1,000 MHz 2.57145 GHz -30.00 dBm -20.09 dB
2,459 GHz 2.500 GHz 200,000 kHz 2.49959 GHz -27.90 dBm -17.50 dB 2.575 GHz 2.580 GHz 1,000 MHz 2.57507 GHz ~35.44 dBm -10.44 dB
2,500 GHz 2.510 GHz 100,000 kHz 2.50248 GHz 0.42 dBm -29.58 di >.580 GHz 2.595 GHz 1,000 MHz 2.58038 GHz ~39.81 dbm “14.81 dB
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2476 GHz £.490 GHz 1.000 MHz 249048 GHz -40,34 dbm Zi5.34 dB 2,560 GHz 2.570 GHz 100.000 kHz 2.56899 GHz -1.77 dbm -31.77 db
2.480 GHz 2.495 GHz 1.000 MHz 2,49556 GHz -33.72 dm -20.72 dB 2.570 GHz 2.571 GHz 200.000 kHz 2.57005 GHz -30.80 dBm -20.90 dB
2,496 GHz 2.499 GHz 1.000 MHz 2.49891 GHz -33.48 dem -23.48 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57107 GHz -35.03 dBm -25.03 dB
2,499 GHz 2.500 GHz 200.000 kHz 2.49998 GHz -31.16 dém -21.16 dB 5 £75 GH= 3 580 GH2 1.000 M2 2.57553 GHz 36,22 dbm 2320 db
2,500 GHz 2.510 GHz 100,000 kHz 2,50652 GHz -1.70 dBm -31.70 dB 5580 GHz 2.505 GH2 1.000 MHz 5. SA054 GH2 40,05 dBm Z16.55 dB
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2,475 GHz £.490 GHz 1.000 MHz 249018 GHz -34.75 dém -8.75 d8 2,555 GHz 2.570 GHz 100.000 kHz 2.56856 GHz 0.15 dBm -29.85 db
2.480 GHz 2.495 GHz 1.000 MHz 2,49580 GHz -29.49 dBm -16.49 db 2.570 GHz 2.571 GHz 300.000 kHz 2.57005 GHz -27.70 dBm -17.70 dB
2,496 GHz 2.499 GHz 1.000 MHz 249869 GHz -25.95 dem -16.95 d& 2.571 GHz 2.575 GHz 1.000 MHz 2.57105 GHz -26.47 dBm -16.47 dB
2,499 GHz 2.500 GHz 300.000 kHz 2.50000 GHz -27.73 dém -17.73 dB 5 £75 GH= 3 58E GH2 1.000 M2 2.57526 GHz 31,95 dbm 15,95 db
2,500 GHz 2.515 GHz 100,000 kHz 2.51353 GHz 0.78 dém -29.22 dB 5.585 GHz 2.505 GH2 1.000 MHz 5. SAS0R GHz 35,56 dBm Z13.50 d&
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2476 GHz £.490 GHz 1.000 MHz 249048 GHz =33,65 dbm -8.65 d 2,555 GHz 2.570 GHz 100.000 kHz 2.56893 GHz -0.47 dBm -30.47 db
2.490 GHz 24596 GHz 1.000 MHz 2.49538 GHz -28.96 dém -15.96 d& 2.570 GHz 2.571 GHz 300.000 kHz 2.57008 GHz -29.00 dBm -19.00 dB
2.496 GHz 2.499 GHz 1.000 MHz 249898 GHz -27.86 dém -17.86 dB 2.571 GHz 2.575 GHz 1.000 MHz 2.57101 GHz -27.52 dBm -17.52 d&
2.499 GHz 2.500 GHz 300.000 kHz 2.49995 GHz -29.80 dBm -19.80 dB 5 £75 GH= 3 58E GH2 1.000 M2 2.57545 GHz 30,46 dBm 17.45 dB
2.500 GHz 2.515 GHz 100.000 kHz 2.51260 GHz -0.53 dém -30.53 dB 5.585 GHz 2.505 GH2 1.000 MHz 5 58511 GH2 3981 dBm C1461 B
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2476 GHz £.490 GHz 1.000 MHz 249019 GHz 37,24 dbm ci2.24 db 2,555 GHz 2.570 GHz 100.000 kHz 2.56853 GHz -1.76 dBm -31.76 db
2.490 GHz 24596 GHz 1.000 MHz 2.49559 GHz -33.20 dém -20.20 d& 2.570 GHz 2.571 GHz 300.000 kHz 2.57002 GHz -30.73 dBm -20.73 dB
2.496 GHz 2.499 GHz 1.000 MHz 249852 GHz -32.21 dém -22.21 d8 2.571 GHz 2.575 GHz 1.000 MHz 2.57127 GHz -31.39 dBm -21.39 d&
2.499 GHz 2.500 GHz 300.000 kHz 2.49998 GHz -30.25 dBm -20.25 dB 5 £75 GH= 3 58E GH2 1.000 M2 2.57638 GHz 35.57 dbm 5557 db
2.500 GHz 2.515 GHz 100.000 kHz 2.51210 GHz -1.56 dém -31.56 dB 5.585 GHz 2.505 GH2 1.000 MHz 5 58517 GH2 41,19 dBm 21619 dB
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2475 GHz 2,490 GHz 1.000 MHz 2.49035 GHz -39.16 dém -14.16 dB 2,555 GHz 2.570 GHz 100.000 kHz 2.56257 GHz -3.31 dBm -33.31 dB
2,490 GHz 2.496 GHz 1.000 MHz 2.49476 GHz -37.55 dém -24.55 d& 2,570 GHz 2.571 GHz 300,000 kHz 2.57001 GHz -31.49 dBm -21.49 dB
2.496 GHz 2.499 GHz 1.000 MHz 2.49881 GHz -37.01 dém -27.91 dé 2,671 GHz 2.575 GHz 1,000 MHz 257139 GHz -36.23 dBm -26.23 dB
2.499 GHz 2.500 GHz 300.000 kHz 2.49997 GHz -32.70 dém -22.70 dB 5 575 GH= 2,58 GHz 1,000 MHz 357621 GHz 36,02 dBrm 56,02 dB
2.500 GHz 2.515 GHz 100.000 kHz 2.51156 GHz -3.34 dém -33.34 dB .585 GHz 2.695 GH2 1,000 MH2 2.58564 GHz ~42.32 dBm -17.32 dB
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2476 GHz £.490 GHz 1.000 MHz 249049 GHz =33,04 dbm -8.04 db 2,550 GHz 2.570 GHz 100.000 kHz 2.56307 GHz -0.85 dBm -30.95 db
2.450 GHz 24596 GHz 1.000 MHz 2.49591 GHz -20.67 dém -16.57 dB 2.570 GHz 2.571 GHz 500.000 kHz 2.57001 GHz -25.62 dBm -15.62 dB
2496 GHz 2,499 GHz 1.000 MHz 249897 GHz -27.70 dém -17.70 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57119 GHz -27.42 dBm -17.42 dB
2,499 GHz 2.500 GHz 500.000 kHz 2.49998 GHz -27.10 dém -17.10 dB 5 £75 GH= 5,500 GH2 1.000 M2 2.57553 GHz 3131 dbm ETRINT
2,500 GHz 2.520 GHz 100,000 kHz 2.51449 GHz -0.73 dBm -30.73 dB 5.500 GHz 2.505 GHz 1.000 MHz 5.59057 GHz 4346 dBm Zi6- 48 B
Y
i - i [ w
Date:z 2 15:54:1

LTE Band 7 / 20MHz / 16QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

(%]

Ref Level 30.00 dBm  Offset 12.60 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 30,00 dém  Offset 12.60 de
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr
Limit §heck PARS | SPURIGHE CLINEKABS_ PARS
20 thJH BPURIOUS INE_ABS PABS 20 th‘n‘E SPURIOUS _LINE_ABS PASS
10 dBm 10 dBm
ode 0 dBm
= WW 1
-10 dem i‘ i -1o dem l
SPURIGUS_LINE_ABS ] ! L 40 dBm L I
30 dBm ; o dem
40 dBm o -40 dBm -
i
-50 dam -50 dBm
-60 dBm -60 dem
Start 2.475 GHz 10005 pts Stop 2.52 GHz ] |[ 'start 2.55 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Freguency powerabs |  auimit | Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2476 GHz £.490 GHz 1.000 MHz 2,48935 GHz =33,23 dbm -8.22 db 2,550 GHz 2.570 GHz 100.000 kHz 2.56885 GHz -2.15 dBm -32.15 db
2.450 GHz 24596 GHz 1.000 MHz 2.49538 GHz -28.78 dém -15.78 d& 2.570 GHz 2.571 GHz 500.000 kHz 2.57002 GHz -26.60 dBm -16.60 dB
2,496 GHz 2.499 GHz 1.000 MHz 249877 GHz -27.45 dem -17.45 d& 2.571 GHz 2.575 GHz 1.000 MHz 2.57155 GHz -26.35 dBm -16.35 dB
2.499 GHz 2.500 GHz 500,000 kHz 2.49999 GHz -27.97 dBm -17.97 dB 5 £75 GH= 5,500 GH2 1,000 Mz 2.57513 GHz 30,87 dbm 17878
2.500 GHz 2.520 GHz 100,000 kHz 2.51546 GHz -1.73 dBm -31.73 dB 5.550 GHz 2.505 GHz 1.000 MHz 5.£9000 GHz —43.45 dBm 16 40 B
Y
i J1 £
15:55: 3
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2D2006B

LTE Band 7 / 20MHz / 64QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

o
ectrum =\ s um v
Ref Level 30.00 dBm  Offset 12.60 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 12.60 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHEGHBEKARS_ PARS
20 dh’_{_lr! BPURIOUS INE_ABS PABS 20 th‘n‘E SPURIOUS _LINE_ABS PASS
10 dem 10 dBm
ode 0 dem
P Iy — g o —
-10 dBm i i -1fo dem ‘l
SPURIGUS_LINE_ABS ] | I 40 dBm \ I
-30 dam 4 \ 30 dem
-40 dBm - "F A 40 dBm M : &
M"”P R
-50 dem -50 dBm
-60 dBm -60 dem
Start 2.475 GHz 10005 pts Stop 2.52 GHz || Start 2.55 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  auimit | Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2476 GHz £.490 GHz 1.000 MHz 2,49005 GHz =35,33 dbm -10.33 dB 2,550 GHz 2.570 GHz 100.000 kHz 2.56872 GHz -2.89 dBm -32.98 db
2.450 GHz 24596 GHz 1.000 MHz 2.49585 GHz -32.59 dém -19.59 d& 2.570 GHz 2.571 GHz 500.000 kHz 2.57000 GHz -29.45 dBm -19.45 dB
2.496 GHz 2.499 GHz 1.000 MHz 249838 GHz -31,37 dém -21.37 d& 2.571 GHz 2.575 GHz 1.000 MHz 2.57116 GHz -31.73 dBm -21.73 dB
2,499 GHz 2.500 GHz 500.000 kHz 2.49999 GHz -30.29 dém -20.29 dB 5 £75 GH= 5,500 GH2 1.000 M2 2.57506 GHz 35.00 dbm 5200 dB
2,500 GHz 2.520 GHz 100,000 kHz 2.51345 GHz -2.57 dBm -32.57 dB 5.500 GHz 2.505 GHz 1.000 MHz 5.£5050 GHz 44 34 dBm 216.54 dB
Y
i - i [ w
pares 2 testien Date: 2 16:13:44

LTE Band 7 / 20MHz / 256QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 12.60 dB Mode Auto Sweep

Spectrum

SGL Count 100/100

Ref Level 30,00 dém  Offset 12.60 de

Mode Auto Sweep

@1 AvgPwr (@1 vgPuwr
Limit §heck PARS | SPURIGHE GHBEKARS_ PARS
20 thJH BPURIOUS INE_ABS PABS 20 th‘.‘E SPURIOUS _LINE_ABS PASS
10 dem 10 dBm
ode 0 dem
I - - P e
-10 dem r N -5 “
- | | I | |
SPURIOUS_LINE_ABS ] , k 0 dem ‘ I
-30 dBm | 30 dem
J/ \ h
40 dBm /m dBm W/
’U—
50 dBrm 50 dem
-60 dBm -60 dem
Start 2.475 GHz 10005 pts Stop 2.52 GHz ] |[ 'start 2.55 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  auimit | Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2,475 GHz 2450 GHz 1.000 MHz 2.49036 GHz -37.81 dém -12.81 d8 2.550 GHz 2.570 GHz 100.000 kHz 2.56785 GHz -4.86 dBm -34.86 dB
2.490 GHz 24596 GHz 1.000 MHz 2.49061 GHz -37.59 dém -24.59 di 2.570 GHz 2.571 GHz 500.000 kHz 2.57002 GHz -31.66 dBm -21.66 dB
2496 GHz 2,499 GHz 1.000 MHz 249737 GHz -38.27 dém -28.27 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57112 GHz -36.55 dBm -26.55 d&
2,499 GHz 2.500 GHz 500.000 kHz 2,50000 GHz -32.25 dém -22.29 dB 5 £75 GH= 5,500 GH2 1,000 Mz 2.57533 GHz 30,53 dbm 26,58 dB
2,500 GHz 2.520 GHz 100,000 kHz 2.51747 GHz -4.66 dBm -34.66 dB 5.500 GHz 2.505 GHz 1.000 MHz 5.£5010 GHz —44.70 dBm 1070 B
.
I J1 £
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2D2006B

Conducted Spurious Emission

LTE Band 7 / 5SMHz

Lowest Channel / QPSK

Middle Channel / QPSK

Ref Level 0.00 dBm
SGL Count 100/100

Offset 12.60 dB

Mode Auto Sweep

pectrum

Ref Level 0,00 dBm
SGL Count 100/100

Offset 12.60 dB

Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr
Limit heck PARS Limit Fheck PARS
.10 4dpR—BPURIOUS | INE_ABS PARS _10 ddRR—BPURIOUS | INE_ABS PABS
20 d8 -20 dBm
S_LINE_ABS S_LINE_ABS
Y, SNV PP PUTY, TS VN Sy PR
P S - P P v
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 918.31834 MHz -45.91 dBm -20.91 dB 30,000 MHz 1,000 GHz 1.000 MHz 966.79410 MHz -45.86 dBm -20.86 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.48528 GHz -44.97 dBm -19.97 dB 1.000 GHz 2,450 GHz 1.000 MHz 2.46294 GHz -45.,00 dBm -20.00 dg
2,580 GHz 5.000 GHz 1.000 MHz 4.31600 GHz -42,28 dBm -17.28 dB 2,580 GHz 5,000 GHz 1.000 MHz 4.31310 GHz -42.,35 dBm -17.35 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.99505 GHz -40.23 dBm -15.23 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.95105 GHz -40.21 dBm -15.21 dB
10.000 GHz 18.000 GHz 1.000 MHz 17.60277 GHz -35.85 dBm -10.85 dB 10.000 GHz 18,000 GHz 1.000 MHz 17.60627 GHz -35.72 dBm -10.72 dB
18.000 GHz 26.000 GHz 1.000 MHz 18.25023 GHz -37.08 dBm -12.08 dB 18.000 GHz 26,000 GHz 1.000 MHz 18.24723 GHz -37.36 dBm -12.36 dg
T bl
D: 16:23:22 19.MAY.2023 16

Highest Channel / QPSK

pe

Ref Level 0.00 dBm
SGL Count 100/100

Offset 12.60 dB

Mode Auto Sweep

(@1 AvgPwr
Limit ¢heck PABS
_10 ddpE—$PURIOUS | INE ARS PAES
-20 dém
| SPURIOUS_LINE_ABS
0 dem I S VW, YSONL N WAVNSY UUNN FUvevey
-60 dB
=70 dBs
-90 dém
-90 dém
Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 989,09295 MHz -45,74 dBm -20.74 d&
1.000 GHz 2,490 GHz 1.000 MHz 2.48677 GHz -44.99 dBm -19.99 d8
2,580 GHz 5.000 GHz 1.000 MHz 4.31987 GHz -42.46 dém -17.46 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.99255 GHz -40.21 dBm -15.21 dB
10,000 GHz 18,000 GHz 1.000 MHz 1760277 GHz -35.91 dBém -10.91 d8
18.000 GHz 26,000 GHz 1.000 MHz 18.23624 GHz -37.45 dBm -12.45 d&
L
JL J
Date:

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: A3-20 of 24



SPORTON LAB.
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Report No. : FG2D2006B

LTE Band 7 / 10MHz

Spe ¥
Ref Level 0.00 dém  Offset 12.60 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 12,60 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit heck PARS Limit Fheck PARS
.10 4dpR—BPURIOUS | INE_ABS PARS _10 ddRR—BPURIOUS | INE_ABS PABS
20 d8 -20 dBm
S_LINE_ABS S_LINE_ABS
N, Y R, " _40 dBm . 7N DR,
PR Y - o Bl st i Rt B b gt St et N Wt
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 904.74513 MHz -46.50 dBm -21.50 dB 30,000 MHz 1,000 GHz 1.000 MHz 944,49525 MHz -46.52 dBm -21.52 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.48677 GHz -45.81 dBm -20.81 dB 1.000 GHz 2,450 GHz 1.000 MHz 2.47933 GHz -45.,93 dBm -20.83 de
2,580 GHz 5.000 GHz 1.000 MHz 4.30003 GHz -43,38 dBm -18.38 dB 2,580 GHz 5,000 GHz 1.000 MHz 4.31552 GHz -42.,96 dBm -17.96 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.95605 GHz -41.15 dBm -16.15 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.94906 GHz -40.90 dBm -15.90 db
10.000 GHz 18.000 GHz 1.000 MHz 17.62177 GHz -36.79 dBm -11.79 dB 10.000 GHz 18,000 GHz 1.000 MHz 17.60577 GHz -36.50 dBm -11.50 dB
18.000 GHz 26.000 GHz 1.000 MHz 18.24773 GHz -38.32 dBm -13.32 dB 18.000 GHz 26,000 GHz 1.000 MHz 18.24773 GHz -38.26 dBm -13.26 dB
— —_— ~ —
{ L J - L L J v
15 2 16:1

Highest Channel / QPSK

Spec n
Ref Level 0.00 dém  Offset 12.60 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck PABS
-10 4RR—$EURIOUS JINE_ARS PARS
-20 dém
| SPURIOUS_LINE_ABS
-40 dBm N e SR
a P e ol e
-60 dB
=70 dBs
-90 dém
-90 dém
Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 944,01049 MHz -46,40 dBm -21.40 d&
1.000 GHz 2,490 GHz 1.000 MHz 2.48975 GHz -45.70 dBm -20.70 dB
2,580 GHz 5.000 GHz 1.000 MHz 3.21657 GHz -43,23 dBém -18.23 d8
5.000 GHz 10.000 GHz 1.000 MHz 6.90156 GHz -40.92 dBm -15.92 dB
10,000 GHz 18,000 GHz 1.000 MHz 17.61127 GHz -36.76 dém -11.76 d8
18.000 GHz 26,000 GHz 1.000 MHz 19.72664 GHz -38.31 dBém -13.31 d&
il
JL J
Date: 38
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ssanranas. FCC RADIO TEST REPORT Report No. : FG2D2006B

LTE Band 7 / 15MHz
Lowest Channel / QPSK Middle Channel / QPSK

Spe ¥
Ref Level 0.00 dém  Offset 12.60 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 12,60 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit heck PARS Limit Fheck PARS
.10 4dpR—BPURIOUS | INE_ABS PARS _10 ddRR—BPURIOUS | INE_ABS PABS
20 d8 -20 dBm
S_LINE_ABS S_LINE_ABS
v, I s, _40 dBm N, 57N DO A
PR, Py ~ e L PP T, S R e A b
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 964.37031 MHz -46.51 dBm -21,51 dB 30,000 MHz 1,000 GHz 1.000 MHz 967.76362 MHz -46.51 dBm -21.51 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.48479 GHz -45.45 dBm -20.45 dB 1.000 GHz 2,450 GHz 1.000 MHz 2.48528 GHz -45.61 dBm -20.61 dg
2,580 GHz 5.000 GHz 1.000 MHz 4.29220 GHz -43,32 dBm -18.32 dB 2,580 GHz 5,000 GHz 1.000 MHz 4.32471 GHz -43.14 dBm -18.14 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.99205 GHz -40.83 dBm -15.83 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.99705 GHz -41,06 dBm -16.06 db
10.000 GHz 18.000 GHz 1.000 MHz 17.60377 GHz -36.54 dBm -11.54 dB 10.000 GHz 18,000 GHz 1.000 MHz 17.60627 GHz -36.73 dBm -11.73 dB
18.000 GHz 26.000 GHz 1.000 MHz 18.24923 GHz -38.17 dBm -13.17 dB 18.000 GHz 26,000 GHz 1.000 MHz 18.25173 GHz -38.28 dBm -13.28 dB
— —_— ~ —
{ L J - L L J v

Highest Channel / QPSK

Spec n
Ref Level 0.00 dém  Offset 12.60 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck PABS
-10 4RR—$EURIOUS JINE_ARS PARS
-20 dém
| SPURIOUS_LINE_ABS
-40 dBm ey . RSN TN PO S P
-60 dB
=70 dBs
-90 dém
-90 dém
Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1,000 GHz 1,000 MHz 953,22089 MHz -46,50 dBm -21.50 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.47088 GHz -45.93 dBm -20.93 d8
2,580 GHz 5.000 GHz 1.000 MHz 4.32181 GHz -43,34 dém -18.34 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.97655 GHz -41.12 dBm -16.12 dB
10,000 GHz 18,000 GHz 1.000 MHz 17.63077 GHz -36,80 dBm -11.80 d8
18.000 GHz 26,000 GHz 1.000 MHz 18.24823 GHz -38.34 dBm -13.34 d&
i
JL J
Date: 20.MAY.20 34
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FCC RADIO TEST REPORT

Report No. : FG2D2006B

LTE Band 7 / 20MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spe ¥
Ref Level 0.00 dem  Offset 12.60 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 12,60 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit heck PARS Limit §heck PARS
.10 48HE—HPLRIOUS | INF_ABS PARS _10 ddpR—FPURIONS } INE_ABS PARS
20 dB -20 dBm
S_LINE_ABS S_LINE_ABS
., PP _40 dBm v, |V TN
— L hd A ek d - lehw“w e e
-60 dBm
-70 dBm
-0 dBm
-90 dBm
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Range Law Range Up | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 953.22089 MHz -46.53 dBm -21.53 dB 30,000 MHz 1,000 GHz 1.000 MHz 982.79110 MHz -46,70 dem -21,70 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.48677 GHz -45.75 dBm -20.75 dB 1.000 GHz 2,490 GHz 1.000 MHz 2.44705 GHz -45.76 dBm -20.76 d&
2,580 GHz 5.000 GHz 1.000 MHz 4,30197 GHz -43,33 dBm -18,33 dB 2,580 GHz 5,000 GHz 1.000 MHz 4,31068 GHz -43,31 dBm -18.31 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.85005 GHz -41.12 dBm -16.12 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.93256 GHz -41.11 dBm -16.11 dB
10.000 GHz 18.000 GHz 1.000 MHz 15.54440 GHz -36.78 dBm -11.78 dB 10.000 GHz 18,000 GHz 1.000 MHz 17.60327 GHz -36.60 dBm -11.60 dB
18.000 GHz 26.000 GHz 1.000 MHz 18.24573 GHz -38.27 dBm -13.27 dB 18.000 GHz 26,000 GHz 1.000 MHz 18.27723 GHz -38.13 dBm -13.13 d&
~ —_— ~ —
{ e J - L L J v
D: 16:22:5 16:
Highest Channel / QPSK
Spectrum
Ref Level 0.00 dém  Offset 12.60 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck PABS
-10 4RR—$EURIOUS JINE_ARS PARS
-20 dém
| SPURIOUS_LINE_ABS
-40 dem e — LS. TN WP gy
-60 de:
=70 dBs
-80 dém
-90 dém
Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1,000 GHz 1,000 MHz 88729385 MHz -46.,56 dBm -21.56 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.48326 GHz -45.47 dBm -20.47 dB
2,580 GHz 5,000 GHz 1.000 MHz 4,16309 GHz -43.31 dBm -18.31 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.99455 GHz -41.06 dBm -16.06 dB
10,000 GHz 18,000 GHz 1.000 MHz 1760427 GHz -36,56 dBm -11.56 dB
18.000 GHz 26,000 GHz 1.000 MHz 18.25123 GHz -38.15 dBém -13.15 d&
i
JL J
Date: 20.MAY.20 31
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ssamon . FCC RADIO TEST REPORT Report No. : FG2D2006B
Frequency Stability
Test Conditions LTE Band 7 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0015
40 Normal Voltage 0.0029
30 Normal Voltage 0.0006
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0015
0 Normal Voltage 0.0024
PASS
-10 Normal Voltage 0.0009
-20 Normal Voltage 0.0045
-30 Normal Voltage 0.0006
20 Maximum Voltage 0.0044
20 Normal Voltage 0.0015
20 Battery End Point 0.0001
Note:

1. Normal Voltage = 3.3 V. ; Battery End Point (BEP) = 3.135 V. ; Maximum Voltage = 4.4 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456 Page Number 1 A3-24 of 24
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2D2006B

LTE Band 7C

26dB Bandwidth

Mode LTE Band 7C : 26dB BW(MHz)
QPSK
BW 10MHz+20MHz 15MHz+10MHz 15MHz+15MHz 15MHz+20MHz
Middle CH 30.27 25.43 30.87 34.97
BW 20MHz+10MHz 20MHz+15MHz 20MHz+20MHz N/A
Middle CH 30.09 35.32 40.12
Mode LTE Band 7C : 26dB BW(MHz)
16QAM
BW 10MHz+20MHz 15MHz+10MHz 15MHz+15MHz 15MHz+20MHz
Middle CH 30.03 25.33 30.69 34.97
BW 20MHz+10MHz 20MHz+15MHz 20MHz+20MHz N/A
Middle CH 30.03 34.97 40.04
Mode LTE Band 7C : 26dB BW(MHz)
64QAM
BW 10MHz+20MHz 15MHz+10MHz 15MHz+15MHz 15MHz+20MHz
Middle CH 30.09 25.33 30.63 35.04
BW 20MHz+10MHz 20MHz+15MHz 20MHz+20MHz N/A
Middle CH 30.09 35.04 40.12
Mode LTE Band 7C : 26dB BW(MHz)
256QAM
BW 10MHz+20MHz 15MHz+10MHz 15MHz+15MHz 15MHz+20MHz
Middle CH 30.39 25.33 30.69 35.25
BW 20MHz+10MHz 20MHz+15MHz 20MHz+20MHz N/A
Middle CH 29.97 34.90 40.36
TEL : 886-3-327-3456 Page Number 1 A4-1 of 60

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG2D2006B

LTE Band 7C

QPSK

Middle Channel / 10MHz+20MHz

Middle Channel / 15MHz+10MHz

ctrum = pectrum
Ref Level 30.00 cbm  Offset 12,70 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 12,70 d& = RBW 1 MHz
o Att 30de SWT  G.4ps @ VBW IMHz  Made Auto FFT o Att 30de SWT  7.5ps @ VBW IMHZ  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
MI[1] 16.05 dBm)| MI[1] 16.90 dBm
. 2.5246200 GHz 2.5434170 GHZ]
= nd 26.00 dB @ o " ndB 26.00 dB
g N N 30.270000000 MHz| 104 e il B e A ) 25.425000000 MHz
* | q factor \ 83.4) b 7 Q factor | 100.0
/ \ / \
0d8 : 0 d
1 ”
-10 d8m - -10 dBm ,"
|
20 dBm f 20 deém -
", T 17 X
GirdEm et 4 < |30 dim g i
-40 dBm -40 dem:
50 dgm -50 dém
-6 dBm -60 dBm
CF 2.59505 GHz 1001 pts Span 0.0 MHz CF 2534975 GHz 1001 pts Span 50,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2,52462 GHz 16.05 dam nd8 down 30,27 MHz ML L 2.543417 GHz 16.90 dam nd8 down 25,425 WHZ
T1 1 2,519945 GHz nd8 26.00 dB T1 L 2,522338 GHz 2 dBm nd8 26,00 d8
T2 1 2,550215 GHz Q factor B3.4 T2 1 2.547762 GHz -8.99 dBm Q factor 100.0
. I 4 ‘ L JL 4 ‘

Middle Channel / 15MHz+15MHz

Middle Channel / 15MHz+20MHz

ctrum vectrum
Ref Level 30.00 cbm  Offset 12,70 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 12,70 d& = RBW 1 MHz
o Att 30de SWT  G.4ps @ VBW IMHz  Made Auto FFT o Att SWT  ©.5uz @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 14.88 dBm) ™M1[1] 15.04 dBm)
2.5922430 GHz 2.5243460 GHZ]
= ndB 26.00 dB @ nd 26.00 dB
o T e B et 30.869000000 MHZ| 04 g\ 2SN W 17 APy 34.965000000 MHz
* ] f Q factor 82.0) b ] i qfactor \ 72.2
0 + 0 de .' -
; i
-10 dBm ‘| Y T
20 dBm | ! f
. ~J J .
" e B e
A0 dem o
-40 dam: -40 dam
50 dgm -50 dém
-6 dBm -60 dBm
CF 2.535 GHz 1001 pts Span 0.0 MHz CF 2534975 GHz 1001 pts Span 70.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.537243 GHz 14.88 dam nd8 down 30,850 MHz ML L 2524346 GHz 15.04 dam nd8 down 34,065 MHZ
T1 1 2,519655 GHz -10.51 dbm nd8 26.00 dB T1 L 2,517482 GHz -11.53 dbm nd8 26,00 d8
T2 1 2,550524 GHz -10.50 d8m Q factor 82.0 T2 1 2.552458 GHz -11.87 d8m Q factor 72.2
~r

Middle Channel / 20MHz+10MHz

Middle Channel / 20MHz+15MHz

ctrum vectrum
Ref Level 30.00 cbm  Offset 12,70 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 12,70 d& = RBW 1 MHz
o Att 30de SWT  G.4ps @ VBW IMHz  Made Auto FFT o Att 30de SWT  9.5ps @ VBW IMHZ  Mode auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 31 dBm)|
2.5469180 GHz 2.5481020 G
20 20
ndg _y 26.00 dB 26.00 dB
w0 I R - Rl 30.090000000 MHZ| 0d - - N 35.315000000 MHz
- 7 Vq factor \ 84.6 b ] V7 72.2
/ \ { /
0d8 ! i 0 d
-10 dem - -10 dem {l
{ 1 !
20 dBm + T 20 dem
] ] 1]
W ot TRO-dB . =
-40 dBm -40 dem:
50 dgm -50 dém
-6 dBm -60 dBm
CF 2.59505 GHz 1001 pts Span 0.0 MHz CF 2.535025 GHz 1001 pts Span 70.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.546018 GHz 15.31 dam nd8 down 30,09 MHz ML L 2.548102 GHz 13.59 dam nd8 down 35,315 WHZ
T1 1 2,520065 GHz -10.32 dbm nd8 26.00 dB T1 L 2,517263 GHz -12.63 dbm nd8 26.00 dB
T2 1 2,550155 GHz -11.42 d8m Q factor B84.6 T2 1 2.552577 GHz -12.99 dém Q factor 72.2

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: A4-2 of 60




swanronas. FCC RADIO TEST REPORT Report No. : FG2D2006B

LTE Band 7C
QPSK

Spectrum b
Ref Level 30.00 cbm  Offset 12,70 db = RBW 1 MHZ
o Att 30dE SWT  1ldps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100
(@ 15k Max
13.27 aBm
20 a8 2.5462690 GHZ|
26.00 dB|
10 dB. Facal PV RSN avasty) | 10.120000000 MHz|
o ! v N '\ 6.5
/ \ |
0 dBm: : u‘ 1
-10 dBm i'l |‘I
20 dom
] Lt N
P S ., -
-40 dBm
50 dgm
-6 dBm
CF 2.535 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML 1 2546269 GHz 13.27 dam nd8 down 40.12 MHz
T1 1 2,51502 GHz -12.05 dBm nd8 26.00 dB
T2 1 2,55514 GHz -12.59 dBm Q factor 63.5
GHINNRND e

TEL : 886-3-327-3456 Page Number 1 A4-3 of 60
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swanronas. FCC RADIO TEST REPORT Report No. : FG2D2006B

LTE Band 7C

16QAM

Middle Channel / 10MHz+20MHz

Middle Channel / 15MHz+10MHz

ctrum = pectrum
Ref Level 30.00 cbm  Offset 12,70 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 12,70 d& = RBW 1 MHz
o Att 30de SWT  G.4ps @ VBW IMHz  Made Auto FFT o Att 30de SWT  7.5ps @ VBW IMHZ  Mode auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 5.07 dBm)| ™M1[1] 16.55 dBm)
2.5241410 GHz 1 2.5392710 GHz]
20 20
¥, nd 26.00 dB 26.00 dB
104 r~ e 4 30.030000000 MHZ| 10 4 ~ 25.325000000 MHZ|
- { 7 N B84.1 - s 100.3]
LED ! 0 dér i
i
-10 dBm -10 dém ’
2 2 {
20 dBm 20 dom— ~ ]
o T - \ A I s Mo
=3 déim — =30 dem
-40 dam: -40 dam
50 dgm -50 dém
-6 dBm -60 dBm
CF 2.59505 GHz 1001 pts Span 0.0 MHz CF 2534975 GHz 1001 pts Span 50,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.524141 GHz 15.07 dam nd8 down 30,03 MHz ML L 2.539271 GHz 16.55 dam nd8 down 25,325 WHZ
T1 1 2,520005 GHz -10.55 dBm nd8 26.00 dB T1 L 2.522338 GHz -9.51 dBm nd8 26.00 dB
T2 1 2,550035 GHz -11.48 d8m Q factor B84.1 T2 1 2.547662 GHz -10.06 d8m Q factor 100.3
. I 4 ‘ L JL 4 ‘

Middle Channel / 15MHz+15MHz

ctrum vectrum
Ref Level 30.00 cbm  Offset 12,70 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 12,70 d& = RBW 1 MHz
o Att 30de SWT  G.4ps @ VBW IMHz  Made Auto FFT o Att 30de SWT  9.5ps @ VBW IMHZ  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 378 dBm)| 13.19 dBm)
2.5470480 GHz 2.5230870 GHZ]
20 d8 20
ndB M 26.00 dB| 26.00 dB|
g SN B e 30.689000000 MHZ| 0d . 34.965000000 MHz
. 7 / C 83.0 . / 72.2
0de | i 0ds ¢
|
-10 dBm: - + -10 dém: TJ
! \
20 dem ’J ! 20 dBm ‘1
Oy o~ [ PORer Y N
<R = . i) o
-40 dBm -40 dem:
50 dgm -50 dém
-6 dBm -60 dBm
CF 2.535 GHz 1001 pts Span 0.0 MHz CF 2534975 GHz 1001 pts Span 70.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.547048 GHz 13.78 dam nd8 down 30,689 MHZ ML 2523087 GHz 13.19 dam nd8 down 34,065 MHZ
T1 1 2,519655 GHz -12.50 dBm nd8 26.00 dB T1 L 2,517482 GHz -11.77 dam nd8 26,00 d8
T2 1 2,550345 GHz -11.30 d8m Q factor 83.0 T2 1 2.552458 GHz -12.99 dém Q factor 72.2
~r
~ I 4 - S JL 4 -

Middle Channel / 20MHz+10MHz

Middle Channel / 20MHz+15MHz

ctrum vectrum
Ref Level 30.00 cbm  Offset 12,70 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 12,70 d& = RBW 1 MHz
o Att 30de SWT  G.4ps @ VBW IMHz  Made Auto FFT o Att 30de SWT  9.5ps @ VBW IMHZ  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 14.97 dBm) ™M1[1] 13.29 dBm)
2.5457790 GHz 2.5499900 GHZ]
20 1 20
ndB Y 26.00 dB 26.00 dB
g L o . o 30.030000000 MHZ| 104 - N 34.965000000 MHz
* ! Vq factor 84.8) b 7 - 72.9
{ \ /
0de - Y 0 7 |
T A
10 dBm -,! ¥ -10 dBm ; -
|
20 dam f \ 20 dBm + !
J v |
A o - . 5 faa cd
g O o T
-40 dBm -40 dem:
50 dgm -50 dém
-6 dBm -60 dBm
CF 2.59505 GHz 1001 pts Span 0.0 MHz CF 2.535025 GHz 1001 pts Span 70.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.545779 GHz 14.97 dam nd8 down 30,03 MHz ML L 2,54999 GHz 13.29 dam nd8 down 34,065 MHZ
T1 1 2,520065 GHz -11.25 dbm nd8 26.00 dB T1 L 2,517542 GHz -12.97 dam nd8 26,00 d8
T2 1 2,550095 GHz -11.98 dém Q factor B84.8 T2 1 2.552508 GHz -12.92 dém Q factor 72.9
~ I 4 S JL 4 -

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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Spectrum b
Ref Level 30.00 Gbm  Offset 12,70 db @ RBW 1 MHz
o Att 30de SWT  1i4ps @ VBW 3MHz  Made Auto FFT
SGL Count 100/100
(@ 17k Max
LY 12.60 dBm|
20 g8 2.5499450 GHZ|
ndB 1 26.00 dB
10 dB o AR moBu P 10.040000000 MHz|
o Il N7 afsedr T T 63.7
ar E \ 3.7
0 dém f i 1
{ |
-10 d8m - -
20 dgm { L
] |
e | e by ! WP o
- i ¥
~40 dm
-50 dBm
-60 dBm
CF 2,535 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML l 2,549945 GHz 12.60 dBm ndB_down 40.04 MHz
TL 1 2,51494 GHz -14.13 dem ndd 26.00 dB
T2 1 2,55498 GHz -13.89 dam qQ factor 53.7
L g

TEL : 886-3-327-3456 Page Number 1 A4-5 of 60
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG2D2006B

LTE Band 7C

64QAM

ctrum = pectrum
Ref Level 30.00 cbm  Offset 12,70 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 12,70 d& = RBW 1 MHz
o Att 30de  SWT S.4ps @ VBW 3 MHz  Mode Auto FFT o Att a0ds SWT 7.5ps @ VBW 3MHz  Mode auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.12 dBm) ™M1[1] 17.28 dBm)
2.5236610 GHZ| M1 2.5406190 GHz
= ndB 26.00 dB @ ngE,__ 26.00 dB
0u - R I 30.090000000 MHz 04 AP T v 25.325000000 MHz
- 7 - Gfactor 83.9 b 7 Q factor 100.3
\ !
0 e 4 0 dé t
- 12 \J
-10 dam L -10 dam:
I \ [ \
20 dBm 4 ll 20 dem f
_J ~ / 1
- / UM, o vy S el
H B =31 AR -
-40 dBm -40 dem:
-50 dBm -50 dém
-60 dBm -60 dBm
CF 2.53505 GHz 1001 pts Span 60.0 MHz CF 2.534975 GHz 1001 pts Span 50.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.523661 GHz 14.12 dBm nd8 down 30,09 MHz ML L 2.540619 GHz 17.28 dam nd8 down 25,325 WHZ
TL 1 2,520005 GHz -11.32 dam nd8 26.00 dB T1 L 2.522338 GHz 7 dem nd8 26.00 dB
T2 1 2,550095 GHz -11.26 d8m Q factor 83.9 T2 1 2.547662 GHz -9.04 dBm Q factor 100.3
. I 4 ‘ L JL 4 ‘
ctrum pectrum
Ref Level 30.00 cbm  Offset 12,70 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 12,70 d& = RBW 1 MHz
o Att 30de  SWT S.4ps @ VBW 3 MHz  Mode Auto FFT o Att a0ds SWT 9.5ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.34 dBm) ™M1[1] 12.08 dBm)
" 2.5478270 GHZ| 2.5286110 GHz
= ndB o 26.00 dB)| @ i1 ndB 26.00 dB|
. b | B 30.629000000 MHz, . AP | S A 35.035000000 MHz
- 7 Q factor 83.2 b 7 \ q factor 72.2
08 4 0 d / v
-10 dBm: &“ -10 dem:
20 dgm { \, 20 dBm
el L N VA I e e
3 B Lot =e e —
-40 dBm -40 dem:
-50 dBm -50 dém
-60 dBm -60 dBm
CF 2,535 GHz 1001 pts Span 60.0 MHz CF 2.534975 GHz 1001 pts Span 70.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.547827 GHz 14,34 dam nd8 down 30,629 MHZ ML L 2.508611 GHz 12,88 dam nd8 down 35,035 WHZ
TL 1 2,519655 GHz -11.23 dam nd8 26.00 dB T1 L 2,517423 GHz -12.65 dBm nd8 26.00 dB
T2 1 2,550285 GHz -10.82 dBm Q factor B3.2 T2 1 2,552458 GHz -13.27 dBm Q factor 72.2
-
~ I 4 - S JL 4 -
ctrum pectrum
Ref Level 30.00 cbm  Offset 12,70 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 12,70 d& = RBW 1 MHz
o Att 30de  SWT S.4ps @ VBW 3 MHz  Mode Auto FFT o Att a0ds SWT 9.5ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.85 dBm) ™M1[1] 12.74 dBm)
2.5459590 GHZ| 2.5267730 GHz
= ndB ; 26.00 dB @ M1 26.00 dB
ad A~ o P 30.090000000 MHZ| od _ 35.035000000 MHz
b 7 Jq factor 84.6 b ral 7 A AW 72.1
[ / 17
0d8 0 d .
-10 dBm & -10 dBm ;,l —
|
20 dBm ‘f 20 deém - T
/ . | \
AP e . L
<0de B o =
-40 dBm -40 dem:
-50 dBm -50 dém
-60 dBm -60 dBm
CF 2.53505 GHz 1001 pts Span 60.0 MHz CF 2.535025 GHz 1001 pts Span 70.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.545059 GHz 14.85 dam nd8 down 30,09 MHz ML L 2.506773 GHz 12,74 dBm nd8 down 35,035 WHZ
TL 1 2,520005 GHz -11.10 dam nd8 26.00 dB T1 L 2,517473 GHz -12.24 dam nd8 26.00 dB
T2 1 2,550095 GHz -10.13 dém Q factor B84.6 T2 1 2.552508 GHz -12.43 dém Q factor 72.1
~ I 4 S JL 4 -

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2D2006B

LTE Band 7C

64QAM

Middle Channel / 20MHz+20MHz

N/A

&

SEGL Count 100/100
(@ 17k Max

Ref Level 30.00 dém  Offset 12,70 dB & RBW 1 MHz

lo Att 0ds SWT  1l.4ps @ YBW 3MHz  Mode auto FFT

20 d8

Mi[1]

10d8

ndB
o B

0 dBm:

10 dBm:

P g e e

12.12 dBm)|
2.5227720 GHz
26.00 dB|
10.120000000 MHz
62.9

20 dBm

i

-40 dam:

-50 dém

-60 dBm

CF 2.535 GHz

1001 pts

Marker
Type | Ref | Tre | X
M1 1

~value

Y-value | Function |

Span 80.0 MHz

TL 1
T2 1

2522772 GHz

2,5151 GHz
256522 GHz

12.12 dam nd8 down
-12.68 dBm nd8
-13.83 dBm Q factor

Function Result |
40.12 MHz
26.00 dB
62.9

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG2D2006B

LTE Band 7C

256QAM

Middle Channel / 10MHz+20MHz Middle Channel / 15MHz+10MHz

ctrum = pectrum
Ref Level 30.00 cbm  Offset 12,70 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 12,70 d& = RBW 1 MHz
o Att 30de SWT  G.4ps @ VBW IMHz  Made Auto FFT o Att 30de SWT  7.5ps @ VBW IMHZ  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 3.68 dBm)| ™M1[1] 13.08 dBm)
2.5269580 GHz 2.5429170 GHz]
= 26.00 dB @ 26.00 dB
o . 30.390000000 MHZ| 04 ] P B ~\ 25.325000000 MHz
B 7 v 83.2) b 7 Q factor \ 100.4
0de 0ds s :
7l > T}
-10 dBm - - -10 dBm {f K,
20 dBm f \\ 20 dem - \I
- e o ~ [
E=p ! = e - L o
-40 dBm -40 dem:
50 dgm -50 dém
-6 dBm -60 dBm
CF 2.59505 GHz 1001 pts Span 0.0 MHz CF 2534975 GHz 1001 pts Span 50,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value Function Function Result Type | Ref | Tre | X-value 1 Y-value Function Function Result
ML f 2526058 GHz 13.68 dam nd8 down 30,39 MHz ML 2.542917 GHz 13.88 dam nd8 down 25,325 WHZ
T1 1 2,520005 GHz -12.38 dbm nd8 26.00 dB T1 L 2,522388 GHz -11.66 dm nd8 26,00 d8
T2 1 2,550395 GHz -12.20 dém Q factor 83.2 T2 1 2.547712 GHz -12.04 ddm Q factor 100.4
. I 4 ‘ L JL 4 ‘

Middle Channel / 15MHz+15MHz

dle Channel / 15MHz+20MHz

ctrum vectrum
Ref Level 30.00 cbm  Offset 12,70 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 12,70 d& = RBW 1 MHz
o Att 308 SWT  Gdus e VBW 3IMHz  Mode Auto FFT o Att SWT  ©.5uz @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 3.07 dBm)| ™M1[1 12.41 dBm)
2.5393760 GHz 2.5305690 GHz]
= 26.00 dB @ ™ 26.00 dB
104 b . Vi 30.689000000 MHZ| 0d N . X 35.245000000 MHz
* 7 Gfactor \ 82.7] b 7 71.8
{ \ /
0d8 1 4 0 da ¢
-10 dem -‘fl %_ -10 dem
!
20 dgm i L 20 dBm
1
e O AN | Py -
| ] = = S =30 dBrh— S
-40 dBm -40 dem:
50 dgm -50 dém
-6 dBm -60 dBm
CF 2.535 GHz 1001 pts Span 0.0 MHz CF 2534975 GHz 1001 pts Span 70.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.539376 GHz 13.07 dam nd8 down 30,689 MHZ ML L 2530569 GHz 12.41 dam nd8 down 35,245 WHZ
T1 1 2,519715 GHz -12.53 dbm nd8 26.00 dB T1 L 2,517423 GHz -14.19 dBm nd8 26,00 d8
T2 1 2,550405 GHz -13.54 dam Q factor B82.7 T2 1 2.552667 GHz -13.85 dém Q factor 71.8
~r
Ao L.

Middle Channel / 20MHz+10MHz

dle Channel / 20MHz+15MHz

ctrum vectrum
Ref Level 30.00 cbm  Offset 12,70 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 12,70 d& = RBW 1 MHz
o Att 30de SWT  G.4ps @ VBW IMHz  Made Auto FFT o Att 30de SWT  9.5ps @ VBW IMHZ  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 14.96 dBm) ™M1[1] 13.28 dBm)
2.5479970 GHz 2.5448850 GHZ]
= nd 26.00 dB @ nd 26.00 dB
w0 .. IO AWAVASN 29.970000000 MHZ| 0d . By R 34.895000000 MHz
* A i 7 ~"q factor \ 85.0) b 7 el & N7 qtacter " 72.9
/ { VW
0 . 1 0 de ’ 4
[ !
-10 dBm [J |‘, -10 dém ‘f‘
20 dBm + ! 20 dem
N PN . L . N av -
30 o o N . 36 dbe 7 - yaa=ra
-40 dBm -40 dem:
50 dgm -50 dém
-6 dBm -60 dBm
CF 2.59505 GHz 1001 pts Span 0.0 MHz CF 2.535025 GHz 1001 pts Span 70.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.547997 GHz 14,96 dBm nd8 down 29,07 MHz ML 2544885 GHz 13.28 dam nd8 down 34,895 WHZ
T1 1 2,520125 GHz -11.63 dam nd8 26.00 dB T1 L 2,517612 GHz -11.53 dbm nd8 26,00 d8
T2 1 2,550095 GHz -11.61 d8m Q factor 85.0 T2 1 2.552508 GHz -12.01 dém Q factor 72.9
L]

TEL:
FAX:

886-3-327-3456
886-3-328-4978

Page Number 1 A4-8 of 60




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2D2006B

LTE Band 7C

256QAM

Middle Channel / 20MHz+20MHz

N/A

&

lo Att 30ds  SWT
SEGL Count 100/100
(@ 17k Max

Ref Level 30.00 dém  Offset 12,70 dB & RBW 1 MHz
114 ps @ VBW 3MHz  Mode Auto FFT

20 d8

Mi[1]

10d8 -

ndB

0 dém .

10 dBm:

) Qfactor ™/

Bw N
PYTAN

13.12 dBm)|
2.5518630 GHz
26.00 dB|
10.360000000 MHz
63.2

20 dBm

PRV ERP

-40 dam:

-50 dém

-60 dBm

CF 2.535 GHz

Marker

1001 pts

Type | Ref | Tre | X-value |
M1 1

Y-value | Function |

Span 80.0 MHz

2551863 GHz
TL 1

2,5147 GHz
T2 1

2 55506 GHz

13.12 dBm nd@ down
-12.77 dBm nd8
-13.03 dBm Q factor

Function Result |

40,36 MHz
26.00 d8
63.2

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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Occupied Bandwidth

Mode LTE Band 7C : 99%OBW(MHz)
QPSK
BW 10MHz+20MHz 15MHz+10MHz 15MHz+15MHz 15MHz+20MHz
Middle CH 28.17 23.63 28.77 32.80
BW 20MHz+10MHz 20MHz+15MHz 20MHz+20MHz N/A
Middle CH 27.99 33.01 37.64
Mode LTE Band 7C : 99%OBW(MHz)
16QAM
BW 10MHz+20MHz 15MHz+10MHz 15MHz+15MHz 15MHz+20MHz
Middle CH 28.11 23.63 28.71 32.94
BW 20MHz+10MHz 20MHz+15MHz 20MHz+20MHz N/A
Middle CH 28.23 33.01 37.72
Mode LTE Band 7C : 99%OBW(MHz)
64QAM
BW 10MHz+20MHz 15MHz+10MHz 15MHz+15MHz 15MHz+20MHz
Middle CH 28.35 23.48 28.83 33.01
BW 20MHz+10MHz 20MHz+15MHz 20MHz+20MHz N/A
Middle CH 27.99 32.94 37.64
Mode LTE Band 7C : 99%0OBW(MHz)
256QAM
BW 10MHz+20MHz 15MHz+10MHz 15MHz+15MHz 15MHz+20MHz
Middle CH 27.93 23.48 28.59 32.87
BW 20MHz+10MHz 20MHz+15MHz 20MHz+20MHz N/A
Middle CH 27.93 32.80 37.96
TEL : 886-3-327-3456 Page Number : A4-10 of 60
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